
Gannett Fleming

A.

	

GENERAL DESIGN

TABLE 7-2
GENERAL DESCRIPTION AND EVALUATION

ALTERNATIVE A3

Alternative A3 is designed to provide four flocculation and settling compartments in Basin
No. 1 . The layout is similar to Alternative A2, except the following:

1 .

	

Walls will be installed to divide Basin No. 1 into four compartments . Each
compartment contains one train of flocculator and sedimentation units.

2.

	

Asplit box with four outlets and connection piping will be provided to connect to the
flocculator basins .

B.

	

COMPLIANCE (With Respect to DNR Standard)

a.

	

Detention time

(1) Basin No. 1 (all units in use)

	

186 min. (requires variance)
(2) Basin No. 1 (one unit off-line)
[...]
COMPLIANCE (With Respect to DNR Standard)

Flocculation Basin

a.

b .

Detention time
(1) Basin No. 1

(a) All units in use
(b) One unit in Basin No. 1 off-line
(c) One unit in Basin No. 2 off-line

(2) Basin No. 2
(a) All units in use
(b) One unit in Basin No. 1 off-line
(c) One unit in Basin No. 2 off-line

Flow-through Velocity
(1) Basin No. 1

(a) All units in use
(b) One unit in Basin No. 1 off-line
(c) One unit in Basin No. 2 off-line

energy
staged

provide

83 min. (complies)
59 min. (complies)
67 min. (complies)

120 min. (complies)
87 min. (complies)
87 min. (complies)

0.48 fpm (requires variance)
0.68 fpm (complies)
0.60 fpm (complies)



Gannett Fleming

C. ADVANTAGES

(2) Basin No. 2
(a) All units in use

	

0.42 fpm (requires variance)
(b) One unit in Basin No. 1 off-line

	

0.58 fpm (complies)
(c) One unit in Basin No. 2 off-line

	

0.58 fpm (complies)

2.

	

Sedimentation Basin
a.

	

Detention time
(1) All units in use

(a) Basin No. 1

	

332 min. (complies)
(b) Basin No. 2

	

287 min. (complies)
(2) One unit off-line

(a) One unit in Basin No. 1 off-line
1) Basin No. 1

	

235 min. (requires variance)
2) Basin No. 2

	

208 min. (requires variance)
(b) One unit in Basin No. 2 off-line

1) Basin No. 1

	

269 min. (complies)
2) Basin No. 2

	

208 min. (requires variance)

b.

	

Flow-through Velocity
(1) Basin No. 1

(a) All units in use

	

0.48 fpm (complies)
(b) One unit off-line

1) Basin No. 1

	

0.68 fpm (requires variance)
2) Basin No. 2

	

0.58 fpm (requires variance)
(2) Basin No. 2

(a) All units in use

	

0.42 fpm (complies)
(b) One unit off-line

1) Basin No. 1

	

0.60 fpm (requires variance)
2) Basin No. 2

	

0.58 fpm (requires variance)

1 .

	

Provides flexible modes of operation for pretreatment process.

2.

	

Meets DNR flocculation and sedimentation design standards under normal mode of
operation and sometimes with one train not in use.

3.

	

Design will efficiently retrofit into the existing pretreatment process.

4.

	

Advantage of other schemes are incorporated into this design alternate.

D. DISADVANTAGES

1 .

	

Relatively higher construction cost.

2.

	

Requires duplicate pre-chemical feeding systems, or spitting of chemicals to mixing
basins .

3.

	

Winter ice problems will remain if costly roofed enclosure system is not constructed.



Gannett Fleming

TABLE 9-3
BASIN WORK AND ADDITIONAL ALUM STORAGE
_

	

ADDITIONAL COST ESTIMATE
ALTERNATIVE C1

No. I ITEM I °COST

Base Construction Cost' $8,810,000

1 . Rapid Mitang Basin 400,000

2 . Split Box 100,000

3 . Flocculator Baffle Walls
a . Basin No . 1 175,000

b . Basin No. 2 175,000

4. Three-Staged, Tapered Flocculators
a. Basin No . 1 430,000

b . Basin No. 2 430,000

5 . Sludge Collector System
a. Basin No . 1 900,000

b . Basin No. 2 (partial) ---

6. Dividing Wall
a. Basin No . 1 330,000

b . Basin No. 2 330,000

7. Effluent Collection Launders
a. Basin No . 1 225,000

b . Basin No. 2 40,000

8 . Rehabilitation of Basin No . 1 Bottom 300,000

9 . Flumes Connecting Basin No. 1 and No. 2 ---

10. Removal of the Existing Flocculator and Rapid Mixer 20,000

11 . Influent Piping & Connections 575,000

12 . Effluent Piping & Connections 270,000

13. 100,000 Gallon Alum Storage Tank 200,000

SUBTOTAL $13,710,000

14. Roof
a . Basin No. 1 1,520,000

b . Basin No . 2 1,570,000

15 . Superpulsator/Clarifies Building ---

TOTAL $16,750,000



BASIN NO .3

	

BASIN NO .2

	

BASIN NO .1

60' Filter Influent Main

LfWfl\E4NIflIIS\WEgIC"N\7fSI3fM1 .LGN

48'
/-Drive (Typ.)

	

Chin and FI
Collector and

Launders

VRapid Mixing Basin ~~
1410I+

J_~

Sludge To River
24~,I_

24'

FLOCCLILATOR/SEDIMENTATION BASINS

BASIN NO .IA

Split Box

	

Dividing Wall

=1=k=4 4-414-

NOTE.
1. Remove existing flocculators, rapid mixer and wooden baffle wall .

Connect f
(Typ.l

gtf Sludge
Drive

24'

24'

Existing Lines

Flocculate-5

Drive (Typ.)

Baffle Wall rryp .l

-Split Box

Rapid Mixing Basin
30'

Flow Control Valve

From
Presedlmentation
Basins

MISSOURI-AMERICAN WATER COMPANY
ST .JOSEPH,MISSOURI

ST .JOSEPH
WATER TREATMENT PLANT
IMPROVEMENT PROJECT

ALTERNATIVE CI

GANNETT FLEMING INC .

	

SEPTEMBER 1992

24',
Modify Basin Bottom

Sludge Screw Conveyor

	

4'

30',
-From Presedlmentallon

Basins

EXHIBIT C1



Gannett Fleming

TABLE 10-1
ALTERNATIVE C2

_ ONE RAPID MIXING BASIN/SPLIT BOX/
TWO PARALLEL FLOCCULATOR-SEDIMENTATION BASINS

EACH WITH TWO COMPARTMENTS
DETENTION TIME AND FLOW-THROUGH VELOCITY

(Design Flow Rate - 30 MGD)

Treatment Unit

Basin Dimension
(UW%D)

(ft`x ft x ft)
Basin Volume

(gallons)

Detention
Time

(Minutes)

'Flow-Through
' Vehicity

(fpm)

1 . Basin No. 1 (with one dividing wall) 203 x 209 x 15.75 4,998,375

A. Flocculator (FL) - all trains in use (17 MGD) 40 x 208 x 15.75 980,179 83 0.48

1 . FL No. lA - other train in Basin No. 1
off-line (12 MGD) 40 x 104 x 15.75 490,090 59 0.68

2. FL No. lA - one train in Basin No . 2
off-line (10 .5 MGD) 40 x 104 x 15.75 490,090 67 0.60

B. Sedimentation Basin (SB) - all trains in use 160 x 208 x 15.75 3,920,717 332 0.48

1 . SB No. lA - other train in Basin No. 1
off-line (12 MGD) 160 x 104 x 15.75 1,960,358 235 0.68

2 . SB No. LA - one train in Basin No . 2
off-line (10.5 MGD) 160 x 104 x 15.75 1,960,358 269 0.60

11 . Basin No. 2 (with one dividing wall) 175 x 209 x 13.91 3,805,511

A. Flocculator (FL) - a0 trains in use (13 MGD) 50 x 208 x 13.91 1,082,087 120 0.42

1 . FL No. 2A - one train in Basin No . 1
off-line (9 MGD) 50 x 104 x 13.91 541,043 87 0.58

2. FL No. 2A - other train in Basin No. 2
off-line (9 MGD) 50 x 104 x 13.91 541,043 87 0.58

B . Sedimentation Basin (SB) - all trains in use 120 x 208 x 13.91 2,597,008 287 0.42

1 . SB No. 2A - one train in Basin No . 1
off-line (9 MGD) 120 x 104 x 13.91 1,298,504 208 0.58

2 . SB No. 2A - other train in Basin No . 2
off-line (9 MGD) 120 x 104 x 13.91 1,298,504 208 0.58

TOTAL DETENTION TIME

A . Flocculator

1 . All trains in use 83-120

2 . One train off-line 59-87

B . Sedimentation Basin

1 . Basin No. 1 and Basin No . 2 (all units in use) 287-332

2 . Basin No. 1 and Basin No . 2 (one unit off-line) 208-269



Gannett Fleming

A.

	

GENERAL DESIGN

TABLE 10-2
GENERAL DESCRIPTION AND EVALUATION FOR
-

	

ALTERNATIVE C2

The general layout for Alternative C2 is similar to Alternative Cl, as shown on Exhibit C2,
except:

1 .

	

Alternative Cl provides only one rapid mixing basin and split box located between
Basin No . 1 and Basin No. 2 instead of one for each basin.

2.

	

Only one influent main required .

3 .

	

Flow through Basin No. 1 is reversed .

4.

	

Additional sludge collection piping is required .

5.

	

Additional settled water piping is required.

B.

	

COMPLIANCE (With Respect to DNR Standard)

(Same as Alternative Cl)

C. ADVANTAGES

l .

	

Provides flexible operating modes for flocculation and settling processes.

2.

	

Meets DNR flocculation and sedimentation basin design standards under normal
mode of operation and sometimes with one unit not in use.

3.

	

Lower Construction cost than alternative Cl.

D. DISADVANTAGES

1 .

	

With rapid mixing basin off-line, the treatment process will lack chemical dispersion
and result in subsequent poor flocculation and settling process.

2. .

	

Difficulty to construct influent piping and rapid mixer while keeping Basin No. 2 in
service.

3 .

	

Winter ice problem will remain if costly roofed enclosure system is not constructed.



Gannett Fleming

TABLE 10-3
BASIN WORK AND ADDITIONAL ALUM STORAGE
-

	

ADDITIONAL COST ESTIMATE
ALTERNATIVE C2

No. ITEM COST

Base Construction Cost' $8,810,000

1 . Rapid Mixing Basin 215,000

2 . Split Box 50,010

3 . Flocculator Baffle Walls
a . Basin No. 1 175,000

b . Basin No. 2 175,000

4 . Three-Staged, Tapered Flocculators
a. Basin No . 1 430,000

b. Basin No. 2 430,000

5 . Sludge Collector System
a. Basin No . 1 900,000

b . Basin No. 2 (partial) . . .

6 . Dividing Wall
a . Basin No. 1 330,000

b . Basin No. 2 300,000

7. Effluent Collection Launders
a . Basin No. 1 225,000

b. Basin No . 2 40,000

8. Rehabilitation of Basin No. 1 Bottom 300,000

9 . Flumes Connecting Basin No . 1 and No. 2 ---

10 . Removal of the Existing Flocculator and Rapid Mixer 20,000

11 . Influent Piping & Connections 575,000

12. Effluent Piping & Connections 365,000

13 . 100,000 Gallon Alum Storage Tank 200,000

SUBTOTAL $13,490,000

14 . Roof
a. Basin No. 1 1,520,000

b . Basin No. 2 1,520,000

15 . Superpulsator/CIarifier Building

TOTAL $16,530,000



rt-14=4$'T11=14=1

BASIN NO . I A

;pill Box

	

Dividing Wo

~~

~,~W
~~ -Rapid Mixing Bas n

I

	

BASIN NO . IB

	

®_

!

	

!

	

Modify Basin Baffam

11 .11 .1 .1 s.ic.anxe fx,.oen

BASIN NO .3

	

BASIN NO .2

	

BASIN NO .1
Drive Iryp .l-\

	

/- Buff /0 Wall lryp.l

~- Rapid Mix Basin By-Pass Not Shown

42' Influent

FLOCCULATOR/SEDIMENTATION BASINS

_NOTE.
1 . Remove exisling flocculatars . rapid mixer and wooden baffle wall .

Clvln and Fligll Sludge
Collector and Drive

y

	

T
From Presedlmentollorr~5tudge To River
Basins

MISSOURI-AMERICAN WATER COMPANY
ST .JOSEPH,MISSOURI

ST .JOSEPH
WATER TREATMENT PLANT
IMPROVEMENT PROJECT

ALTERNATIVE C2

GANNETT FLEMING INC.

	

SEPTEMBER 1992

EXHIBIT C2



Gannett Fleming

TABLE 11-1
FOUR SUPERPULSATOR/CLARIFIER UNITS

DESIGN CRITERIA
(Design Flow Rate 30 MGD)

A.

	

Rapid Mixing
1.

	

Type

	

Two stage rapid mixing

2.

	

Number of mixing basins

	

2

B. Clarification

1 .

	

Type

	

Superpulsator upflow
solids contact clarifier

2.

	

Number of Superpulsator unit

	

4

3.

	

Surface landing rate (based on 30 MGD)

	

3 gpm/ft



Gannett Pieming

A.

	

GENERAL DESIGN

TABLE 11-2
GENERAL DESCRIPTION AND EVALUATION FOR

ALTERNATIVE.Di

In Alternative D, Superpulsator clarifiers replace the three existing concrete sedimentation
basins . The Superpulsator clarifiers are solids-contact type units operating in an upflow
mode. The Superpulsator installation consists of the following facilities: .

1.

	

Two stage rapid mix/high intensity flocculation tanks.

2.

	

Four concrete tanks outfitted as Superpulsator/Clarifiers .

3 .

	

Integral sludge collection piping, valves, and controls .

4 .

	

Inlet and outlet flumes/piping.

5 .

	

Masonry superstructure enclosure.

B.

	

COMPLIANCE (With Respect to DNR Standards)

The DNR must specifically review the proposed design criteria for the Superpulsator as the
current DNR design standards do not address upflow solids contact clarification .

C. ADVANTAGES

1 .

	

The Superpulsator clarifiers have the capability to hold powdered activated carbon
in suspension, providing enhanced organic and THM precursor removal.

2.

	

The compact size of the Superpulsators liberates space at the treatment plant for
other improvements .

3 .

	

The enclosure over the Superpulsators prevents ice related problems.

4.

	

The Superpulsator has no wetted mechanical equipment to fail or maintain.

5.

	

The Superpulsator has integral continuous sludge removal.

6 .

	

Four units allows one to be removed from service without significant process impacts.

D . DISADVANTAGES'

1.

	

The Superpulsator alternative is more expensive than making improvements to
existing sedimentation basins.

2.

	

The Superpulsator requires asolids blanket control polymerwhich increases chemical
costs by approximately $3 per million gallons.



Gannett Fleming

3 .

	

The solids contact process requires greater operator skill in determining chemical
treatment.

Note: This Table was jointly prepared by Gannett Fleming, Inc. and American Water Works
Service Company personnel.



6annettReming

TABLE 11-3
BASIN WORK AND ADDITIONAL ALUM STORAGE
-

	

ALTERNATIVE D1

Includes removal of launder, sludge collector, and flocculators from Basin No. 2 and No. 3 .

No . ITEM COST

Base Construction Cost* $8,810,000

1 . Rapid Mixing Basin ---

2 . Split Box ---

3 . Flocculator Baffle Walls
a. Basin No . 1 ---

b . Basin No. 2 ---

4. Three-Staged, Tapered Flocculators
a . Basin No . 1 ---
b . Basin No. 2 ---

5 . Sludge Collector System
a. Basin No . 1 - - -

b . Basin No. 2 (partial) ---

6. Dividing Wall
a . Basin No . 1 . . .

b . Basin No. 2 - - -

7 . Effluent Collection Launders
a . Basin No . 1 - - -

b . Basin No. 2 - - -

8 . Rehabilitation of Basin No. 1 Bottom ---

9 . Flumes Connecting Basin No. 1 and No. 2 . . .

10 . Removal of the Existing Flocculator and Rapid Mixer' 35,000

11 . Influent Piping & Connections 150,000

12 . Effluent Piping & Connections 125,000

13. 100,000 Gallon Alum Storage Tank 200,000

14. Roof
a. Basin No. 1 ---

b . Basin No. 2 . . .

15. Superpulsator/Clarifier Building 4,365,000

- TOTAL -.- $13 685 000



CFWR\txxieiav.W

	

1'i

	

I`...5"" oa+

See Note 1

FACILITIES

/'36'Transfer Pump
/

	

Disclnrge Llne

NOTE,

See Note 1

SPACE FOR FUTURE

	

SPACE FOR FUTURE
FACILITIES

s
:L --------------------------------IT

SUPERPULSATER/CLARIFIER

1 . Remove exls)lrp flxculolors. rapld mlxu, wooden baffle wall,
sludge scrapper . and launders.

BASIN

92'

New Plplng to
Presedllnel9atlon Boslns
No . 1 and No. 2

MISSOURI-AMERICAN WATER COMPANY
ST .JOSEPH,MISSOURI

ST .JOSEPH
WATER TREATMENT PLANT
IMPROVEMENT PROJECT

ALTERNATIVE DI
GANNETT FLEMING INC .

	

SEPTEMBER 1992

FYHIBIT GI





MISSOURI-AMERICAN WATER COMPANY
ST. JOSEPH DISTRICT
ST. JOSEPH, MISSOURI

ST. JOSEPH
WATER TREATMENT PLANT

DESIGN MEMORANDUM

PRELIMINARY
AUGUST 1993

Prepared By

GANNETT FLEMING, INC.
WATER RESOURCES AND GEOTECHNICAL DIVISION

HARRISBURG, PENNSYLVANIA

SCHEDULE
JSY-4



MISSOURI-AMERICAN WATER COMPANY
ST. JOSEPH DISTRICT
ST. JOSEPH, MISSOURI

ST. JOSEPH
WATER TREATMENT PLANT

DESIGN MEMORANDUM

PRELIMINARY

AUGUST 1993

Prepared By

GANNETT FLEMING, INC.
WATER RESOURCES AND GEOTECHNICAL DIVISION

IN
HARRISBURG, PENNSYLVANIA



Gamett Flaming

MISSOURI-AMERICAN WATER COMPANY
ST. JOSEPH WATER TREATMENT PLANT

DESIGN MEMORANDUM

TABLE OF CONTENTS

Section Title Paee

I. Water Treatment Requirements . . . . . . . . . . . . . . . . . . . . . . . . . 1

II . Plant Capacity . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

III. Source of Supply . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

IV. Raw Water Facilities . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

V. First Stage (Presedimentation) Clarifiers . . . . . . . . . . . . . . . . . . . 3

VI. Pretreatment Chemicals . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 5

VII. Mixing . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 5

VIII . Superpulsator Clarifiers . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7

IX. Filtration . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9

X. Post Chemical Treatment . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12

XI. Clearwell . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12

XII. Contact Tanks . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 14

XIII . Pumps . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 15

XIV. Motors . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 17

XV. Meters . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 18

XVI. Plant Support Facilities . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 18

XVII. Process Control and Instrumentation . . . . . . . . . . . . . . . . . . . . 20

XVIII. Electrical . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 20

XIX. Geotechnical . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 20



Gannett Fleming

MISSOURI-AMERICAN WATER COMPANY
ST. JOSEPH WATER TREATMENT PLANT

DESIGN MEMORANDUM

Exhibit A - Hydraulic Profile -
Exhibit B - Hydraulic Profile -
Exhibit C - Hydraulic Profile -